
WOOD LATHE WITH STAND
MODEL G8691

PARTS LIST

COPYRIGHT © 2000 BY GRIZZLY INDUSTRIAL, INC. 
WARNING: NO PORTION OF THIS MANUAL MAY BE REPRODUCED IN ANY SHAPE

OR FORM WITHOUT THE WRITTEN APPROVAL OF GRIZZLY INDUSTRIAL, INC.
FEBRUARY, 2001. PRINTED IN CHINA.

PPAARRTTSS  LLIISSTT  DDIISSCCLLAAIIMMEERR
THIS PARTS LIST AND DRAWINGS REPRESENT THE CONFIGURATION OF THE MACHINE AS IT IS CURRENTLY BEING SHIPPED. THE MACHINE CON-
FIGURATION CAN CHANGE AS PRODUCT IMPROVEMENTS ARE INCORPORATED. IF YOU OWN AN EARLIER VERSION OF THE MACHINE, THIS PARTS

LIST MAY NOT DEPICT YOUR MACHINE EXACTLY. CONTACT CUSTOMER SERVICE IF YOU HAVE ANY QUESTIONS ABOUT PART DIFFERENCES. 
PREVIOUS PARTS LIST VERSIONS ARE NOT AVAILABLE ONLINE.



-B- G8691 Wood Lathe w/ Stand



-C-G8691 Wood Lathe w/ Stand

Ref# Part# Description

001 P8691001 Motor

002 P8691002 Shaft Pin

003 P8691003 Motor Pulley

004 P8691004 Phillips® Hd Scr M6 x 20

005 P8691005 Belt Cover

006 P8691006 Motor Mount Plate

007 P8691007 Hex Head Screw M8 x 16

008 PW 01M Washer M8

009 P8691009 Hex Hd Scr M8 x 16

010 P8691010 Hex Hd Scr M6 x 12

011 P8691011 Stud M8 x 40

012 P8691012 Adjustment Plate

013 P8691013 Circuit Base

014 P8691014 Self Tapping Scr M3 x 8

015 P8691015 Label

016 P8691016 Spindle

017 P8691017 Shaft Pin

018 P8691018 Shaft Nut

019 G2522 M.T. #2 Spur Center

020 P8691020 Face Plate

021 P8691021 Ball Bearing

022 P8691022 Ball Bearing

023 P8691023 Internal Retaining Ring

024 P8691024 Shaft Pulley

025 P8691025 V-Belt

026 P8691026 Tool Rest

027 P8691027 Hex Hd Scr M12 x 40

028 P8691028 Socket Setscrew M8 x 10

029 P8691029 Tool Rest Shaft

030 P8691030 Tool Rest Base

031 P8691031 Lever Shaft

032 P8691032 Lever Knob

033 P8691033 Tool Rest Tension Plate

034 P8691034 Lever Shaft

035 P8691035 Lever Knob

36A G1807 M.T. #2 Live Center

039 P8691039 Tailstock

040 P8691040 Guide Screw

041 P8691041 Hex Hd Scr M24 x 3

042 P8691042 Tailstock Hand Wheel

043 P8691043 Socket Setscrew M6 x 10

044 P8691044 Hex Hd Scr M12 x 40

045 PW06M Washer M12

046 P8691046 Tailstock Tension Plate

047 P8691047 Turning Knob

048 P8691048 Nut

049 P8691049 Speed Switch

050 G8992 Switch

051 P8691051 Fuse

Ref# Part# Description

052 P8691052 Phillips® Hd Scr M6 x 12

053 P8691053 Switch Label

054 P8691054 Switch Faceplate

055 P8691055 Bracket

056 P8691056 Press Plate

057 P8691057 Rubber Sheath

058 P8691058 Phillips® Hd Scr M4 x 10 

059 PN03M Nut M8

060      PWRCRD110L   Power Cord 110v, Long W/Plug

061 P8691061 Lathe Bed

062 P8691062 Electronic Circuit

063 P8691063 Phillips® Hd Scr M6 x 12

064 PW 01M Washer M8

065 P8691065 Hex Hd Scr M8 x 16

066 P8691066 Electric Label

067 P8691067 Directional Label

068 P8691068 Cover

069 P8691069 Wrench

070 PN03M Nut M8


